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HARAMA MARBLE DEPOSIT
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September, 1991



INTRODUCTION

The following appraisal of the dimension stone potential of 

the Harama marble deposit is based on a brief one-day property 

visit by the undersigned.

The property which consists of seven mining claims 

comprising 113.4 hectares is located in Concession IV, Lots 10 

and 11 in Parkin Township, approximately 40 kilometres north of 

Sudbury. Access is by a public gravel road leading from Hwy. 

545, north of the town of Capreol (Figure 1).

GEOLOGY

The property is underlain by a portion of the Huronian 

Supergroup of the Southern Province, a Middle Precambrian 

(Aphebian-age) assemblage of sedimentary and volcanic rocks. The 

rocks of interest are limestones (marble) of the Espanola 

Formation1 . The Espanola Formation in Parkin Township consists 

of two members (Meyn,1970). The lower member is a limestone 

interbedded with siltstone and the upper member is a f ine-grained 

siltstone to sandstone. " The total thickness of the Espanola 

Formation is difficult to determine......Total thickness is

probably between 100 (30.5 m) to 200 (61.0 m) feet for the 

limestone..." Meyn, (1970).

To date stripping and trenching carried out on the property 

has revealed two areas (hereafter, referred to as Zones A and B) 

underlain by limestone deposits (Figure 2). Zone A encompasses 

an exposed area 50 meters by 150 meters and Zone B encompasses an 

exposed area 40 meters by 60 meters. Zone A trends north-south 

and Zone B trends east-west. This data suggests that limestone 

beds underlying Zone B may have been folded into a northerly 

orientation in the area underlain by Zone A. If this 

interpretation is correct it would significantly increase the

1 Espanola Formation is a subunit of the Bruce Group.
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potential reserves on the property.

The potential tonnes2 of limestone available from the 

property is as follows:

Zone A.... 641,250 tonnes (assuming a depth of 30 metres)

1,282,500 (assuming a depth.of 60 metres) 

Zone B... 205,200 tonnes (assuming a depth of 30 metres)

410,400 (assuming a depth of 60 metres) 

Subtotal 846,450 tonnes (30 metres)

1.692,900 (60 metres)

Zone A-B fold structure....1,120,000 tonnes (30 metres)

2,140,000 tonnes (60 metres)

Northwest of Zone B, stripping and trenching revealed an 

outcrop of limestone (Figure 2). If the intervening area 

between this latter exposure and Zone B is underlain by limestone 

this would again increase the number of tonnes of limestone 

available from the property by a significant factor.

In Zone A limestone predominates and is intercalated with 

minor thin beds of siltstone. This zone is characterized by 

uniform, thin to thickly bedded limestone of alternating grey- 

green, grey-buff and pink colours. The very attractive and 

decorative colour banding of this marble is shown in Photograph 

1. The buff to pink tones are consistently developed in varying 

proportions in all trenches exposed. Convoluted bedding and 

brecciated textures which characterize Zone B are minor 

components of this area.

In Zone B limestone predominates with rare siltstone 

intercalations. This area is characterized by a buff, buff-green 

and pink coloured limestone displaying a brecciated texture and

2 Assumptions: Specific gravity of marble - 2 .85, "Height" 

= 30 metres and 60 metres; these depths have been intersected by 
Jarvis Res., 1 km to the southeast of the Harama site.
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convoluted bedding.
Zone B consists of a series of ridges readily amenable to 

the extraction of large blocks of dimension stone. Two large 

blocks measuring 3.0 metres by 2.0 metres by 1.5 metres were 

removed from Zone B for cutting and polishing in Sudbury. The 

polished material produced an aesthetically beautiful marble with 

a dazzling array of pink-green colours and intriguing bedding 

plane patterns.
Initial ASTM testing on a single specimen was carried out by 

Trow Engineering of Sudbury with test results presented in 

Appendix A. Results of various strength tests have been very 

positive.
The Harama marble project is 1 kilometre northwest of the 

Jarvis Resources' quarry operation which is currently producing 

marble dimension stone from a 6 million-ton marble deposit 

(Northern Miner, May 6, 1991; Sept. 2, 1991).

SUMMARY

An attractive multicoloured marble with predominate pink- 

green hues suitable for the extraction of large blocks of 

dimension stone has been discovered in Parkin Township, north of 

Sudbury, Ontario. The marble deposit with potential tonnage 

estimates of at least 1.2 million tonnes is readily accessible by 

road. It is on strike with a currently operating marble quarry 

with proven and probable reserves of 6 million tons.
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Trow Consulting Engineers Ltd. 
1074 Webbwood Drive, Sudbury 

Ontario. Canada. P3C 3B7 
Telephone: (705) 674-9681 

ROCK Mechanics Facsimile: (70S) 674-8271

SO0331R September 18, 1991

Mr. John Brady 
1227 Holland Road 
Sudbury, Ontario 
P3A3R1

Dear Sirs:

MARBLE DIMENSION STONE TESTING 
PRELIMINARY TEST REPORT

Further to your authorization, Trow Consulting Engineers Ltd. performed the 

required preliminary tests in connection with the above noted project.

The stone sample delivered to our laboratory was collected at the surface. It has 

been tentatively identified as marble. The sample as delivered was determined by macroscopic 

means to be a calcitic dolomite variety of marble. The marble is buff-pink in colour with green 

to pink, 4-mra wide parallel bands. It is fine grained, with a granoblastic saccharoidal texture. 

Local fractures (2-mm wide), which are filled with a possible chloritic material, cross-cut the above 

mentioned banding at an angle of approximately 45*. The marble has a quasi conchoidal fracture. 

During testing procedures minor subhedral pyrite ^ 1mm) was noted closely associated with the 

banding.

All the tests were performed according to relevant ASTM standards, however, 

because of the preliminary nature of this project, only one specimen was used in each of the tests. 

Modulus of rupture, uniaxial compressive strength and flexural strength were determined for dry 

condition. Test results are provided in Table 1. The reported values are compared with the 

requirements for Marble Dimension Stone (Exterior), as specified in ASTM C 503 - 89. 

Generally, the strength requirements were met. Absorption test results were slightly high in case 

of one specimen; the other specimen met the criterion.

The test results provided in Table l are based on single specimens only. The 

ASTM standards cited in Table l require a series of tests performed on certain number of
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specimens tested in directions parallel and perpendicular to the bedding (rifts) in dry and wet 

conditions in order to obtain enough data for statistical evaluation of stone properties. In this 

regard the reported test results cannot be considered as meeting relevant ASTM standards and 

further testing is recommended in order to comply with the standards.

We trust that the above is satisfactory to you at this time. Should you have any 

questions, please do not hesitate to contact our office.

Yours very truly,
TROW CONSULTING ENGINEERS LTD.

Jace!
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TABLE l

TEST

C97 Absorption

C97 Density (kg/nr3)

C99 Modulus of Rupture (MPa)

C 170 Uniaxial Compressive 
Strength2 (MPa)

C880 Flexural Strength (MPa)

TEST RESULTS

Q.18%,0.22%

2730, 2708

7.26

96

7.10

ASTM 
. REQUIREMENTS 

(C 503-89)

max. Q.20%
.7

min. 7.00

min. 52

min. 7.00

1 Based on visual examination only, the rock can be classified as calcitic dolomite marble, therefore 

the density requirement is 2595 - 2800 kg/nr*.

2 Core specimen was tested and the strength result was converted to that of corresponding cube 

(according to the standard requirements).
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